
Downloaded from http://iw
by guest
on 09 April 2024
Investigating use of chlorine dioxide for pre-treatment of raw water from

polluted sources at Morton Jaffray Water Treatment Works, Harare, Zimbabwe

Zvikomborero Hokoa, Tariro N. Totob,*, Clarence Farai Mapenzauswab, Tamuka Nhiwatiwac,
Lisben Chipfunded and Sylvester Hungurub

a University of Zimbabwe, Department of Construction and Civil Engineering, Box MP 167, Mt Pleasant, Harare, Zimbabwe
b Boltgas, 58A Steven Drive, Box 59A, Msasa, Harare, Zimbabwe
c University of Zimbabwe, Biological Sciences Department, Box MP 167, Mt Pleasant, Harare, Zimbabwe
d City of Harare City Environment Management Unit, Town Clerk’s Office, P. O. Box 990, Julius Nyerere Way Town House, Harare, Zimbabwe
[...]
also increases the turbidity of water, and if not removed can promote regrowth of pathogens in water supply
This is an Open Access article distributed under the terms of the Creative Commons Attribution Licence (CC BY 4.0), which permits copying,

adaptation and redistribution, provided the original work is properly cited (http://creativecommons.org/licenses/by/4.0/).

a.silverchair.com/wpt/article-pdf/16/4/1290/944381/wpt0161290.pdf

mailto:tarironigel@gmail.com
http://creativecommons.org/licenses/by/4.0/
http://creativecommons.org/licenses/by/4.0/
https://crossmark.crossref.org/dialog/?doi=10.2166/wpt.2021.077&domain=pdf&date_stamp=2021-08-06


Water Practice & Technology Vol 16 No 4, 1291

Downloaded from http://iw
by guest
on 09 April 2024
networks leading to waterborne disease outbreaks (Levy et al. 2016; USGS 2020). For instance, vibrio cholerae
exploit high water turbidity to hide from the effect of water treatment agents (Bwire et al. 2020).

The deterioration in raw water quality has complicated drinking water treatment, especially in developing

countries where the conventional water treatment systems are still the most preferred and feasible technology
as highlighted by Treacy (2019). Conventional water treatment processes and use of traditional chemicals such
as chlorine have been linked to toxin release and formation of disinfection byproducts (Hu et al. 2018). Conven-
tional water treatment processes are now failing to deal with the high levels of pollution including emerging

pollutants such as algae (Ghernaout et al. 2010). Improvements in potable water treatment processes have
been necessitated by presence of emerging pollutants in the raw water including algae (Choi et al. 2006). How-
ever, there has been slow progress in advancing techniques for improving water treatment systems in many

developing countries due to many factors that include lack of capital and low skills capacity (Brame et al.
2011). There is therefore need to find alternative and feasible processes and chemicals to deal with the emerging
pollutants and enhance performance of conventional treatment systems in developing countries in the mean time

(Khan et al. 2020).
Coagulation is a critical step in the removal of turbidity during conventional water treatment (Bongiovani et al.

2014; Abebe et al. 2016) and it is done before filtration (Vieno et al. 2006). Algae has to be removed during the

initial stages of water treatment processes, especially during coagulation-flocculation and sedimentation, to
reduce impact on subsequent processes (Hu et al. 2014). During drinking water treatment, pre-treatment is car-
ried out for a variety of purposes including reducing solids and algae, taste and odor control, control of
manganese and iron, improving coagulation performance and disinfection (Yang et al. 2013). Pre-treatment

reduces the loading to subsequent processes inclding coagulation-flocculation and sedimentation.
Forms of pre-treatment in water treatment include microstraining, dissolved air flotation, pre-oxidation with

chemicals such as chlorine and application of algicides such as copper sulphate (Ghernaout et al. 2010). Chlorine
dioxide has been used to pre-treat water and remove algae (Gordon & Rosenblatt 2005). Ozone can also be used
to pre-treat water and reduce algae (Hu et al. 2014). Activated carbon has been widely used to reduce other com-
pounds including taste and odor (Bertone et al. 2018). Membrane filtration can also be used for pre-treatment of

water to specifically reduce dissolved solids and suspended solids (Lee et al. 2000). Aeration or gas stripping is
also another pre-treatment method for removing taste and odor causing substances in drinking water (Taricsk
et al. 2009). Pre-sedimentation can also be used to reduce solids and in so doing enhances flocculation and coagu-
lation (Ahamad et al. 2014).

Thus, forms of pre-treatment are mainly chemical and non-chemical (physical) processes. Non-chemical
methods that include microstraining, dissolved air flotation and utra-filration (or membrane filtration), aeration
and pre-sedimentation require significant investment in new or retrofitting of civil and electro-mechanical works

(Sharma & Vairavamoorthy 2009). Therefore, they may be suitable when the original design incorporates these to
avoid retrofitting. Chemical methods require less structural and mechanical equipment investment (Kawamura
2000). Changes or modification of application of chemicals including alternative chemicals require minimal ret-

rofitting on existing water treatment plants. As a result, the application of alternative or new chemicals has been
common and popular as this has a low capital demand, and thus they can be easily integrated on existing water
works (Somani et al. 2011).

According to Pereira et al. (2008), chlorine is the most widely used pre-oxidant in water treatment. However,
Yin et al. (2020) state that when chlorine is used in water treatment it can react with halides and natural organic
matter in raw water to produce numerous carcinogenic halogenated disinfection by-products (DBPs). The disad-
vantages of the application of copper sulphate and microstraining and dissolved air flotation in the removal of

algae are the creation of toxicity, risk of some of the algae forms not being removed and difficulties in sludge
handling respectively (Ghernaout et al. 2010). Ozone pre-oxidation may cause physiological stress or cell mem-
brane damage resulting in release of intracellular organic matter into the bulk water (Hu et al. 2014) thus

increasing turbidity. This is further supported by Amirsardari et al. (1997) who stated that in some studies, turbid-
ity removal during coagulation was unaffected by pre-ozonation.

Among the different chemical agents that can be used as alternatives to chlorine for water treatment, chlorine

dioxide has received considerable attention (Jonnalagadda & Nadupalli 2014). Chlorine dioxide is a powerful,
selective oxidant and broad-spectrum biocide thus pre-oxidation of water with chlorine dioxide improves coagu-
lation and extends filter runs (Gordon & Rosenblatt 2005). As a pre-oxidant, it is used as an alternative to
a.silverchair.com/wpt/article-pdf/16/4/1290/944381/wpt0161290.pdf



Water Practice & Technology Vol 16 No 4, 1292

Downloaded from http://iw
by guest
on 09 April 2024
chlorine for the control of trihalomethane formation (Jonnalagadda & Nadupalli 2014). Chlorine dioxide does
not result in formation of DBPs when conventional water treatmement processes are used (Al-Fatlawi 2014).
As compared to other pre-oxidants, chlorine dioxide is effective over a wide range of pH (Gordon & Rosenblatt

2005). When it comes to anti-mycobacterial effect on protozoa and viruses, chlorine dioxide is superior to chlor-
ine at equal concentrations (Taylor et al. 2000). In Italy and Germany chlorine dioxide is used as a primary
oxidant and disinfectant (Lenntech 2020). On the African continent the Botswana government adopted the
use of chlorine dioxide in water treatment as a measure towards improved water distribution in remote areas

(Parker 2016). The continued deterioration in raw water quality due to algae is straining the water treatment pro-
cess at Morton Jaffray Water Treatment Works (MJWTW) as this has resulted in filter clogging and a high
chemical demand (Hoko & Makado 2011). Consequentially, there is poor quality of drinking water in Harare

(Madungwe & Sakurigwa 2007). Nhongo et al. (2018) has reported formation of trihalomethanes as well as gen-
eral deterioration of water quality in the Harare drinking water supply system. As a result of poor water quality of
raw water some USD 2–4 million is required for water treatment chemicals in Harare when the plant is fully oper-

ational (Nhongo et al. 2018; ZPP 2019). The poor quality of drinking water has negatively affected customer
perceptions, leading to low willingness to pay (Dandadzi et al. 2019). Contaminated drinking water has also
been linked to cholera outbreaks in 2008/9 (Chirisa et al. 2015) and 2018 (WHO 2018).

Initiatives to develop other raw water sources in unpolluted catchments, for instance the construction of
Kunzwi Dam, east of Harare, has failed to take off since the early 1990s due to financial constraints (Hoko &
Makado 2011). Given this situation, there is need for a feasible water treatment technology which is effective
and low cost in the short-term. Thus, this study therefore investigated the feasibility of using chlorine dioxide

as an alternative chemical for pre-oxidation in place of calcium hypochlorite, which is currently being used at
Morton Jaffray Water Treatment Works with a view to reduce the amount and cost of chemicals used at the
plant. The study is divided into four sections which are introduction, materials and methods, results and discus-

sions, and conclusion and recommendations.
MATERIALS AND METHODS

Study area

Background on Harare

Harare is the capital city of Zimbabwe and lies in the upper Manyame sub-catchment (Figure 1). Harare is the
industrial and commercial hub of the country (Tsiko & Togarepi 2012). Harare Province urban has a population

of 1,883,938 based on an interim demographic survey of 2017 (ZimStat 2017). In Harare, the informal sector con-
tributes 58% of employment through flea markets, social markets, home industries and guarded car parks
(Chekenya 2017). The informal sector is a product of a coping mechanism to economic downturn and rising
unemployment (Njaya 2014).

Background on water supply in Harare

Water supply for Harare and surrounding towns is the responsibility of the City of Harare (Ndunguru & Hoko
2016). Lakes Chivero and Manyame are the two principal sources of raw water for Morton Jaffray Water Treat-

ment Works (Muisa et al. 2011). The Zimbabwe National Water Authority (ZINWA) is responsible for
management of these raw water sources (Ndedzu et al. 2012). Lake Chivero, the main source of Harare, has a
history of pollution dating back to the 1960s (Dlamini et al. 2016). Nutrients from treated sewage effluent
have resulted in the proliferation of water hyacinth and algae in the lake (Nhapi et al. 2002; Chawira et al. 2013).

Raw water abstracted from Lake Chivero and Lake Manyame is treated at Morton Jaffray Water Treatment
Works (MJWTW), as in Figure 2, which consists of three units; that is, Old Works or Number 1 (160 ML/day),
Number 2 Works (227 ML/day) and Number 3 Works (227 ML/day) with a combined design capacity of

614 ML/day (Muisa et al. 2011). The operating capacity of the treatment plant has been as low as 200 ML/
day at times and this has been attributed to shortage of water treatment chemicals needed to treat the polluted
raw water and breakdowns. The water treatment process flow at MJWTW is described by Hoko & Makado

(2011), as follows (Figure 2): first powdered activated carbon is added to remove organics and smells whilst
H2SO4 acid is added to lower pH in the mixing chamber at the inlet. The water then flows into a distribution
chamber and thereafter into clarifiers. Ca(CIO)2 (pre-oxidation agent), hydrated aluminium sulphate (coagulant)
and activated silica (coagulant aid) are added to each channel leading into a clarifier. The water then flows into
a.silverchair.com/wpt/article-pdf/16/4/1290/944381/wpt0161290.pdf



Figure 1 | Upper Manyame sub-catchment map showing location of Morton Jaffray Water Treatment Works.

Water Practice & Technology Vol 16 No 4, 1293

Downloaded from http://iw
by guest
on 09 April 2024
sedimentation tanks followed by rapid sand filters. From the filters, the water then passes through the chlorine
and lime dosing chamber for post disinfection and pH correction. This treatment process has not been able to
deal with the high pollution load into the water sources, resulting in poor treated water quality (Dandadzi

et al. 2019). Pollution of raw water has created complications in water treatment including high chemical
demand (7–8 chemicals), filter clogging and frequent backwashing requirement (Hoko & Makado 2011).
There has been evidence of algae re-growth in the water distribution system (Dandadzi et al. 2020), and also for-

mation of trihalomethanes in the water distribution system of Harare (Nhongo et al. 2018).

Study design

Selection of study area

The eutrophic state of Lake Chivero has resulted in the chemicals needed for treatment increasing from three to seven
(Nhongoetal.2018).Thus, thecostofwater treatmenthas significantly increasedand the treatmentprocesshasbecome

unsustainable as there is no full cost recovery tariff (Makwara & Tavuyanago 2012). Moreover, the current chemicals
beingusedatMJWTWhave failed to treat thewater todrinkingwater standards (Dandadziet al.2020).Thishas resulted
in a water supply system characterized by poor water quality, severe water rationing and reoccurrence of water-borne
diseases outbreaks such as cholera and typhoid (Chirisa et al. 2015). Regrowth of algae in the distribution system has

been reported by Dandadzi et al. (2020). It is therefore important to study how pre-oxidation using chemicals such
as chlorine dioxide can help to reduce the cost of water treatment and also improve the quality of treated water.

Selection of parameters to be analyzed

Parameters analyzed included electrical conductivity (EC), total solids (TS), total dissolved solids (TDS), turbid-
ity, chemical oxygen demand (COD), pH, and total algae count (TAC). EC is an indirect measure of dissolved

solids (Rusydi 2018). Addition of chemicals during water treatment increases total dissolved solids (Wilson
a.silverchair.com/wpt/article-pdf/16/4/1290/944381/wpt0161290.pdf



Figure 2 | Morton Jaffray Water Treatment Works flow scheme (adapted from Hoko & Makado 2011).

Water Practice & Technology Vol 16 No 4, 1294

Downloaded from http://iw
by guest
on 09 April 2024
et al. 2014). TDS and TS have a strong positive correlation with turbidity (Iqbal et al. 2004). Turbidity is used to
monitor source water quality, the effectiveness of coagulation and clarification and filtration in water treatment

plants (WHO 2017a). The quality of water in an urban set up is prone to contamination from point-sources of
pollution such as municipal wastewater carrying large amounts of solids and organic matter, which is inferred
from the chemical oxygen demand (Bojarczuk et al. 2018). It has been established that pH affects coagulation,
as different coagulants have different optimum pH values (EPA 2017). pH and turbidity are some of the critical

parameters measured when a Jar test is carried out (Langlais & Degremont 2010). Algae is common in polluted
raw water sources and is one of the causes of odours in potable water; some species produce toxins including
hepatotoxic peptides, cytotoxic and neutotoxic alkaloids (Falconer 1999). Algae impede coagulation and fil-

tration, causing colouration and turbidity in treated water if not removed completely (WHO 2006).

Experimental design

Overview. The study investigated the effectiveness of two oxidizing agents for pre-treatment of raw water before
coagulation and flocculation. At present, calcium hypochlorite (Ca(CIO)2) is often used as a pre-oxidizing agent
at Morton Jaffray Water Treatment Works. Zhu et al. (2012) highlighted chlorine dioxide (ClO2) as a powerful oxi-

dizing agent that has high bactericidal activity, and more stable and effective than calcium hypochlorite. Thus the
study investigated opportunities for use of ClO2 as an alternative pre-oxidizing agent.

Laboratory experiments using raw water from the inlet at Morton Jaffray water treatment works were carried

out to (i) determine the raw water quality, (ii) determine optimum pH and dosage of alum, (iii) determine the
a.silverchair.com/wpt/article-pdf/16/4/1290/944381/wpt0161290.pdf



Water Practice & Technology Vol 16 No 4, 1295

Downloaded from http://iw
by guest
on 09 April 2024
optimum combination of ClO2 and alum dosage, and (iv) to compare the performance of ClO2 to Ca(CIO)2. The
outline of the steps for each experiment is as follows.